
Parts List

Attach Brackets; Attach Bumper; Cap Holes

M14 Flat Washer
Part #3000340

Qty. 2

Frame Insert 
Parts Bundle

M14x55mm Bolt
Part #3003148

Qty. 2
Frame Nut Plate 
Part #20026155 

Qty. 1 

Rear Bumper
Part #200334226
Qty. 1

M14 Lockwasher
Part #3000180

Qty. 2



Parts List

Parking Sensor Block-Out Plug Kit

Attach Plate Brackets; Attach LED lights

Plate Holder 
Parts Bundle

Sensor Plug Part 
#200159220 Qty. 
4

g Sensor Retaining Rin
Part #200240603 
Qty. 4

Adhesive Pad 
Part #200241029 
Qty. 4

19mm Rubber Bumper 
Part #200215571 
Qty. 6

Adhesive Tape Ring 
Part#  200247143 
Qty: 4

Parking Sensor  
Parts Bundle

M4 x 10mm 
Allen Part 
#3006560 

Qty. 8

M8 Flat Washer
Part #3000303

Qty. 2

M8 Lockwasher
Part #3000147

Qty. 2
M8 Flange Nut 
Part #3001577

Qty. 2                   
M8 x25mm Bolt  
Part #3000786

Qty. 2 



License Plate Frame 
and LED Parts Bundle

M8 x25mm Bolt Part #300786
M8 Lockwasher Part #3000147
M8 Flat Washer Part #3000303

Qty. 2 

M8 Flange Nut 
Part #3001577

Qty. 2                   

ZipTies  
Part #200109093

Qty. 12                   

Plate Bracket 
Part #200377185

Qty. 1                 

Plug and Play 
LEDs and Har-

ness
Part #200376919

Qty. 1                 

Attach Plate Brackets; Attach LED lights

Parts List




